

XX



## Product Details

XXXXXXXXXXXXXXXX	SGJBS17060901
XXXXXXXX	XXXXXXXXXXXXXXXXXXXX
XXXXXXXX	<a href="#">XXXXXXXXXXXX</a>
XXXXXXXXXXXXXXXX	1.5XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX 2.15XXXX, XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
XXXXXX XXXXX	XXXXXXXXXXXX, 4XXXXXXXXXXXXXXXXXXXX, 48XXXXXXXXXXXX
XXXXXXXXXXXXXXXX	500,000~1,000,000XXXXXXXXXXXXXXXXXXXX
XXXXXX	
XXXXXXXXXXXXXXXX	1.XXXXXXX <a href="#">XXXXXXXXXXXXXXXXXXXX</a> .XXXXXXXXXXXXXXXXXXXX
XXXXXXXXXXXXXXXX	2.XXXXXXXXXXXXXXXXXXXXXXXXXXXXX, XXXXX, XXXXXXXXXXXXXXX <a href="#">XXXXXXXXXXXX</a> XXX
XXXXXXXXXXXX	3.XXXXXXXXXXX- XXXXX <a href="#">XXXX-XXXX</a> XXXXXXXXXXXXXXXXXXXXXXX <a href="#">XXXXXXXXXXXX</a> .
	4.XXXXXXXXXXXXXXXXXXXXXXXXXXXXX; ASTM; XXX XXXXXXX CA 65
XXXXXXXXXXXXXXXX	XXXXXX35XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
XXXX XXX	XXXXXXXXXXXX, XXXXXXXXXXXXXXX, XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX











# ASTM



SGS Testing Report for candle testing, including a photo of two candles and a signature.

SGS Test Report for candle testing, featuring a table with columns for Test Results, Substrate, Test Method, and Status: <http://www.okcandle.com/>

SGS Test Report for candle testing, featuring a photo of a candle in a container: <http://www.okcandle.com/>